Administrative Package
Cover Page

This file contains the following documents:

1. Summary of application (in plain language)
e English
e Alternative Language (Spanish)

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a
Permit)

e English
e Alternative Language (Spanish)

3. Application materials

Portada de Paquete
Administrativo

Este archivo contiene los siguientes documentos:

1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad
propuesta

e Inglés
e Idioma alternativo (espanol)
2. Primer aviso (NORI, por sus siglas en inglés)
e Inglés
e Idioma alternativo (espafol)

3. Solicitud original



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

[...]
$11,870,696. See attachment A for detailed costs and an exhibit showing the required improvements.

We also completed a cost estimate of a new wastewater treatment plant and on-site lift station. This
estimate shows that building a new facility would cost $10,955,000 which is $915,969 less than
connecting to the BMWD system. See attachment B for detailed costs.

Due to this significant cost difference, we would propose to move forward with building a new facility.




Attachment A



Brookshire MUD Price Comparison
To Serve Brookshire-Brown Tracts
Preliminary Construction Cost Estimate

Date: 6/16/2025

Offsite Utilities TOTAL COST
21" SANITARY SEWER, 8" FORCE MAIN & 12" FORCE MAIN $ 2,656,400
Subtotal Offsite Utilities Costs $ 2,656,400
Lift Station
ONSITE LIFT STATION $ 956,750
11TH STREET LIFT STATION $ 1,234,250
LAND COST $ 125,000
Subtotal Lift Station Costs $ 2,316,000
Subtotal Construction Cost $ 4,972,400
20% Contingency $ 994,480
20% Engineering, Geotechnical, Surveying $ 1,193,376
Total Construction Cost $ 7,160,256
Easements Acquisitions (35 Propoerties) $ 350,000
Impact Fees
SEWER (1432 ESUs) $ 4,360,440
Impact Fees Costs $ 4,360,440
TOTAL COST $ 11,870,696

Since the Engineer has no control over the cost of labor, materials or equipment, or over the contractor's methods of
determining prices, or over competitive bidding or market conditions, the Engineer's opinions of probable Project Cost
or Construction Cost provided herein are to be made on the basis of the Engineer's experience and qualifications and
represents the Engineer's best judgement as a design professional familiar with the construction industry, but the
Engineer cannot and does not guarantee that proposals, bids or the Construction Cost will not vary from opinions of
probable cost prepared by the Engineer.

FRN F-1386
LJA Engineering, Inc.



Engineer's Estimate for the Offsite Utilities to Serve Brookshire MUD
ITEM DESCRIPTION

OFFSITE UTILITIES ITEMS

1
2

10

11

12

13

14

15

16

MOBILIZATION, COMPLETE IN PLACE

21-INCH GRAVITY SANITARY SEWER, PVC, SDR 26, PS 115, OPEN CUT
CONSTRUCTION (8' TO 16' DEPTH), INCLUDING TESTING AND ALL APPURTENANCES,
COMPLETE IN PLACE

8" AWWA C-900, DR18, FORCE MAIN, ALL DEPTHS, INCLUDING FITTINGS,
EXCAVATION, BACKFILL AND BEDDING AND CONNECTION TO HEADWORKS,
COMPLETE IN PLACE

12" AWWA C-900, DR18, FORCE MAIN, ALL DEPTHS, INCLUDING FITTINGS,
EXCAVATION, BACKFILL AND BEDDING AND CONNECTION TO HEADWORKS,
COMPLETE IN PLACE

TRENCH SAFETY SYSTEM, ALL SIZES, ALL DEPTHS, COMPLETE IN PLACE

TRENCHLESS CONSTRUCTION FOR 30" SANITARY SEWER, INCLUDES EXCAVATION
AND BACKFILL OF BORE PITS, (DOES NOT INCLUDE CARRIER PIPE) COMPLETE IN
PLACE

TRENCHLESS CONSTRUCTION FOR 8" FORCE MAIN, INCLUDES EXCAVATION AND
BACKFILL OF BORE PITS, (DOES NOT INCLUDE CARRIER PIPE) COMPLETE IN PLACE

TRENCHLESS CONSTRUCTION FOR 12" FORCE MAIN, INCLUDES EXCAVATION AND
BACKFILL OF BORE PITS, (DOES NOT INCLUDE CARRIER PIPE) COMPLETE IN PLACE

SANITARY SEWER PRE-CAST CONCRETE MANHOLE W/ PROTECTIVE COATING, 5-
FOOT DIAMETER BASE SECTION (ALL DEPTHS), INCLUDING ALL APPURTENANCES,
COMPLETE IN PLACE

HAUL OFF ANY UTILITY SPOILS GENERATED FROM CONSTRUCTION, (TO
BE USED ONLY AS DIRECTED BY THE ENGINEER), COMPLETE IN PLACE

CLEARING AND HAUL OFF OF TREES AND BRUSH AT THE UPSTREAM CONNECTION,
COMPLETE IN PLACE

RESTORING OF DISTURBED AREAS TO EXISTING OR BETTER CONDITIONS,
INCLUDES RESODDING, AND REGRADING OR EXISTING ROADSIDE DITCHES,
COMPLETE IN PLACE

HYDROMULCH SEEDING FOR EXISTING ROADSIDE DITCHES, INCLUDES WATERING,
COMPLETE IN PLACE

ALL REQUIRED CONSTRUCTION PERMITS FOR FORCE MAIN

CONSTRUCTION, COMPLETE IN PLACE

ABANDON 15" SANITARY SEWER AND FILL WITH GROUT OR SLURRY, COMPLETE IN
PLACE

2" AIR RELEASE VALVE ASSEMBLY FOR SANITARY SEWER WITH ISOLATION VALVE
MANHOLE, INCLUDES BOX AND INFLOW PROTECTORS,

COMPLETE IN PLACE

OFFSITE UTILITIES ITEMS SUBTOTAL.:

MISCELLANEOUS DETENTION ITEMS

1.

4.

5.

DEWATERING, ALL SIZES AND DEPTHS, FOR SANITARY SEWER CONSTRUCTION (TO
BE USED ONLY AT THE WRITTENDIRECTION OF THE ENGINEER), COMPLETE IN
PLACE

. BY-PASS PUMPING FOR RESERVOIR, 1 DAY CONSTITUTES 24 HOURS OF USE (TO BE

USED ONLY AT THE DIRECTION OF THE ENGINEER), COMPLETE IN PLACE

. REINFORCED FILTER FABRIC FENCE (SILT BARRIER FENCING), (TO

BE USED ONLY AS DIRECTED BY THE ENGINEER), COMPLETE IN PLACE

STORMWATER POLLUTION PREVENTION PLAN COMPLIANCE,
COMPLETE IN PLACE

TEMPORARY TRAFFIC CONTROL PLAN, COMPLETE IN PLACE

MISCELLANEOUS DETENTION ITEMS SUBTOTAL.:

OFFSITE UTILITIES ITEMS SUBTOTAL.:
MISCELLANEOUS DETENTION ITEMS SUBTOTAL.:
TOTAL CONSTRUCTION COST:

UNIT

LS
LF

LF

LF

LF

LF

LF

LF

EA

LS

LS

LS

AC

LS

LF

EA

LF

HR

LF

LS

LS

QTY

1
4100

2890

5210

10700

110

300

1200

4100

4100

200

18800

1

1

UNIT COST

$50,000.00
$210.00

$70.00

$150.00

$1.50
$125.00

$50.00

$75.00

$20,000.00

$20,000.00

$20,000.00

$15,000.00

$25,000.00

$5,000.00
$50.00

$8,500.00

$20.00

$100.00

$1.00

$5,000.00

$15,000.00

TOTAL COST

$50,000.00
$861,000.00

$202,300.00

$781,500.00

$16,050.00

$13,750.00

$15,000.00

$90,000.00

$120,000.00

$20,000.00

$20,000.00

$15,000.00

$50,000.00

$5,000.00
$205,000.00

$51,000.00

$2,515,600.00

$82,000.00

$20,000.00

$18,800.00

$5,000.00
$15,000.00
$140,800.00
$2,515,600.00

$140,800.00
$2,656,400.00



LJA ENGINEERING, INC.

PRELIMINARY ESTIMATE OF PROPOSED CONSTRUCTION COST
IDV DEVELOPMENT SERVICES

ONSITE LIFT STATION
ITEM QUANTITY  UNIT
SITE WORK 1 LS
WET WELL AND VALVE PAD STRUCTURE 1 LS
WET WELL AND VALVE PAD PIPING 1 LS
PUMPS 2 EA
SANITARY MANHOLE 1 EA
SANITARY SEWER 50 LF
FORCEMAIN 50 LF
STORM INLET 1 EA
STORM SEWER 50 LF
DRIVEWAY 300 S
SITE COVER 250 Y
FENCE 300 LF
ELECTRICAL AND CONTROLS 1 LS
GENERATOR 1 LS

UNIT COST

$50,000
$350,000
$150,000
$25,000
$7,500
$1,000
$250
$5,000
$500
$150
$45

$85
$125,000
$50,000

TOTAL COST

TOTAL

$50,000
$350,000
$150,000
$50,000
$7,500
$50,000
$12,500
$5,000
$25,000
$45,000
$11,250
$25,500
$125,000
$50,000

$956,750

*Since the ENGINEER has no control over the cost of labor, materials, or equipment, or over contractor(s) methods of

determining prices, or over competitive bidding or market conditions, his opinions of Project cost or Construction Cost
provided for herein are to be made on the basis of his experience and qualifications and represents his best judgement
as a design professional familiar with the construction industry, but ENGINEER cannot and does not guarantee that

proposals, bids or the Construction Cost will not vary from opinions of probable cost prepared by him.

PREPARED

8/20/2025

LJA Engineering, Inc.
FRN-F-1386



LJA ENGINEERING, INC.

PRELIMINARY ESTIMATE OF PROPOSED CONSTRUCTION COST

BROOKSHIRE MUNICIPAL WATER DISTRICT
11TH STREET LIFT STATION EXPANSION

ITEM QUANTITY  UNIT UNIT COST
SITE WORK 1 LS $50,000
DEMOLITION / ABANDON EXISTING 1 LS $100,000
WET WELL AND VALVE PAD STRUCTURE 1 LS $400,000
WET WELL AND VALVE PAD PIPING 1 LS $150,000
PUMPS 2 EA $35,000
SANITARY MANHOLE 2 EA $7,500
SANITARY SEWER 100 LF $1,000
FORCEMAIN 50 LF $250
STORM INLET 1 EA $5,000
STORM SEWER 50 LF $500
DRIVEWAY 300 SY $150
SITE COVER 250 SY 845
FENCE 300 LF $85
ELECTRICAL AND CONTROLS 1 LS $150,000
GENERATOR 1 LS $75,000
TOTAL COST

TOTAL

$50,000
$100,000
$400,000
$150,000
$70,000
$15,000
$100,000
$12,500
$5,000
$25,000
$45,000
$11,250
$25,500
$150,000
$75,000

$1,234,250

*Since the ENGINEER has no control over the cost of labor, materials, or equipment, or over contractor(s) methods of

determining prices, or over competitive bidding or market conditions, his opinions of Project cost or Construction Cost
provided for herein are to be made on the basis of his experience and qualifications and represents his best judgement
as a design professional familiar with the construction industry, but ENGINEER cannot and does not guarantee that

proposals, bids or the Construction Cost will not vary from opinions of probable cost prepared by him.

PREPARED

8/20/2025

LJA Engineering, Inc.
FRN-F-1386



Corrosive Resistant Manhole

EXISTING LS

12" Force Main
NEW LS

# 21" Sanitary Sewer

L
+» 8" Force Main

(E]
%]

Depot-
Hwya9(

m»%bmgmu_@ ‘

‘ - ,' P! f
u,_ﬁ.

®><-:m_ n_

-

o
,\f/‘

ROS]

R

Baj_mstl_-nmd g

Layout

Brookshire MUD to Serve Brown Tracts

ities
' O

: “?\IEW LS.
A i

Offiste Ut

Image © 2025 Airbus

ey
I

ﬁ




Attachment B



LJA ENGINEERING, INC.

PRELIMINARY ESTIMATE OF PROPOSED CONSTRUCTION COST

IDV DEVELOPMENT SERVICES
WASTEWATER TREATMENT PLANT

PROPOSED CAPACITY: 0.48 MGD

ITEM QUANTITY  UNIT UNIT COST
SITE WORK 1 LS $50,000
YARD PIPING AND OUTFALL 1 LS $150,000
PAD FOR TREATMENT TANKS 1 LS $200,000
WWTP EQUIPMENT 1 LS $6,000,000
ACCESS DRIVEWAY 1000 SY $65
FENCE 1000 LF $85
CHLORINATION 1 LS $75,000
ONSITE LIFT STATION 1 LS $750,000
ELECTRICAL 1 LS $300,000
GENERATOR 1 LS $150,000
SUB-TOTAL

20% CONTINGENCY
20% ENG+TESTING
TOTAL COST

TOTAL

$50,000
$150,000
$200,000
$6,000,000
$65,000
$85,000
$75,000
$750,000
$300,000
$150,000

$7,825,000
$1,565,000
$1,565,000
$10,955,000

*Since the ENGINEER has no control over the cost of labor, materials, or equipment, or over contractor(s) methods of
determining prices, or over competitive bidding or market conditions, his opinions of Project cost or Construction Cost

provided for herein are to be made on the basis of his experience and qualifications and represents his best judgement as a
design professional familiar with the construction industry, but ENGINEER cannot and does not guarantee that proposals, bids

or the Construction Cost will not vary from opinions of probably cost prepared by him.

PREPARED

8/20/2025

LJA Engineering, Inc.
FRN-F-1386



Attachment 18:

Wastewater Treatment Plant

Process Design Calculations

Project #: 5454-2401

WWTP Influent Flow

Average Daily Flow

Peaking Factor

Peak Flow

Equivalent Single Family Connections
Water Usage per Connection

WWTP Organic Parameters
BOD;

NH;

BOD Loading

Aeration Basin Design

Process Description
Organic Loading Rate
Minimum Free Board

Minimum Aeration Volume

Number of Tanks

Length

Width

Height of Basin

Calculated Side Water Depth at Average Flow
Calculated Side Water Depth at Peak Flow
Proposed Free Board at Peak Flow

Proposed Volume

Secondary Clarifier Design
Process Desription

Maximum Surface Loading @ 2-hr Peak Flow
Minimum Detention Time

Minimum SWD

Minimum Free Board

Maximum Weir Loading

Maximum Vertical Velocity in Stilling Well

Minimum Surface Area Required

Number of Clarifiers

Diameter

Proposed Weir Loading
Height of Clarifier

Calculated Side Water Depth
Proposed Free Board at Peak Flow
Proposed Surface Area
Proposed Volume

Proposed Detention Time
Stilling Well Diameter
Proposed Stilling Well Velocity

325
64

WCMUD No. 69 WWTP Permit

Phase 1 Phase 2 Phase 3

gpd 120,000 240,000 480,000

4 4 4
gpd 480,000 960,000 1,920,000
ESFC 480 960 1,920
gal/ESFC 250 250 250
mg/L
mg/L
Ibs/d 325 651 1,301

Conventional Activated Sludge Process With Nitrification When Reactor Temperatures Exceed

15C

35

1.5

Ibs BOD5/day/1,000ft3
ft
ft® 9,293 18,586 37,173
2 3 6
ft 52 52 52
ft 12.0 12.0 12.0
ft 13.2 13.2 13.2
ft 11.60 11.60 11.60
11.70 11.70 11.70
ft 1.50 1.50 1.50
£t 14,477 21,715 43,430

Activated Sludge - Secondary, Enhanced Secondary, or Secondary With Nitrification

1,200 |gpd/ft?
1.8|hrs
10| ft
1|ft
gpd/If 20,000 20,000 20,000
Y
ft? 400 800 1600
1 1 2
ft 36 36 36
gpd/If 4,494 8,988 8,988
ft 14.2 14.2 14.2
ft 10.50 10.50 10.50
ft 1.50 1.50 1.50
ft? 1,018 1,018 2,036
ft® 10,688 10,688 21,375
hrs 4.00 2.00 2.00
ft 6.0 6.0 6.0
ft/s 0.03 0.05 0.05



Chlorine Contact Basin

Minimum Contact Time
Minimum Free Board

Number of Basins

Width of Tank

Height of Tank

Calculated Side Water Depth at Peak Flow
Calculated Free Board at Peak Flow
Proposed Length of Tank

Proposed Volume

Proposed Detention Time

Aerobic Digester Design
Volatile Soilds Wasted (From Solids Balance)
TCEQ Loading Rate
— Px,tss
Loading Rate
Minimum Required Volume

Number of Digesters
Width

Heigth

Length

Proposed Volume

20(min

12 ft

12 ft
ft
ft

22 ft
ft®
min

Ibs/d

lbs/d/1,000ft*

ft®

ft
ft
ft

ft®

Chlorine Dosage Requirements

Type of Effluent

Chlorine Concentration

Storage of Chlorine Tanks

Low Ambient Temperature

Required Chlorine Dosage

Withdrawal Rate per 150-Ib Chlorine Cylinder
Withdrawal Rate per 1-ton Chlorine Cylinder
Number of 150-lb Chlorine Cylinders per Bank
Number of 1-ton Chlorine Cylinders per Bank
Proposed Maximum Chlorine Withdrawal Rate

Activated Sludge

—
Temperature-Controlled Enclosure
T
Ibs/d
65|lbs/d
520(lbs/d

12

12
10.00
2.00
22

2,640
59.24

218

1,088

12.0
13.2
52

7,301

32

65

12

12
10.00
2.00
22

2,640
29.62

435

2,177

12.0
13.2
52

7,301

64

65

12

12
10.00
2.00
22

5,280
29.62

871

4,353

12
13.2
52

14,602

128

130



Air Requirements

Aeration Basins

Type of Diffuser

Transfer Efficency Factor
Depth of Diffuser
Submergence Correction Factor
Clean Water Transfer Efficiency
Wastewater Transfer Efficiency
Aeration Oxygen Requirement
Aeration Airflowrate

Mixing Oxygen Requirement
Mixing Airflowrate

Required Airflowrate

Aerobic Digester
Type of Diffuser
Required Mixing Air Rate
Required Airflowrate

Chlorine Contact Basin
Effluent DO Concentration

Initial DO Concentration*
Diffuser Capacity

Required Oxygen at Peak Flow
Required Airflowrate

Airflowrate Required by Diffusers
Minimum Airdrops (10 scfm)

Coarse Bubble Diffuser

8.40%
5.46%
2.05 Ib 0,/Ib BOD;
scfm

[ 20|scfm/1,000 ft3

scfm
scfm

Coarse Bubble Diffuser

| 20|scfm/1,000 ft3

scfm

4 mg/L
0/mg/L
150%

Ib 0,/d
scfm

* Minimum DO Concentration in the Aeration Basin is 2 mg/L however, to be conservative an estimated DO of 0 mg/L has been assumed entering the chlorine contact basin

Airlifts
Amount Required

Total Air Requirement
Total Plant Required Air

Blower Sizing
Blower Capacity
Blower Required
Blower Provided (+1 Redundant)

110 scfm

scfm

scfm

10.60 10.60 10.60
1.39 1.39 1.39
683 1,367 2,733
290 434 869
683 1,367 2,733

146.016 146.016 292.032

16.02 32.04 64.09

11.81 23.63 47.25

17.72 35.44 70.88

2 4 8
951 1,646 3,182
2 3 4
3 4 5



National Flood Hazard Layer FIRMette @ FEMA  Legend

95°59'W 29°46'51"N SEE FIS REPORT FOR DETAILED LEGEND AND INDEX MAP FOR FIRM PANEL LAYOUT
- Without Base Flood Elevation (BFE)
[ Zone A, V, A99

= i , SPECIAL FLOOD With BFE or Depth Zone AE, A0, AH, VE, AR

¥
N HAZARD AREAS Regulatory Floodway

0.2% Annual Chance Flood Hazard, Areas
of 1% annual chance flood with average

depth less than one foot or with drainage
areas of less than one square mile Zone x

“ Future Conditions 1% Annual
Chance Flood Hazard zone x

Area with Reduced Flood Risk due to
'y .

| OTHER AREAS OF Levee. See Notes. Zone X
FLOOD HAZARD 'Il Area with Flood Risk due to Levee zone D

No SCREEN Area of Minimal Flood Hazard Zone x

[ Effective LOMRs

OTHER AREAS Area of Undetermined Flood Hazard zone D

GENERAL | = = == Channel, Culvert, or Storm Sewer
STRUCTURES 1111111 Levee, Dike, or Floodwall

Cross Sections with 1% Annual Chance
—17.5 Water Surface Elevation
& Coastal Transect
1 Base Flood Elevation Line (BFE)
Limit of Study

AREA OF M"\"MAL ELOODHAZARD ———— Jurisdiction Boundary
-, EEEE‘R’ . J Coastal Transect Baseline

A/ 73C03IS0E - Profile Baseline

¥ FEATURES |______ Hydrographic Feature
eff.'2/18/2009

Digital Data Available
No Digital Data Available
MAP PANELS Unmapped

? The pin displayed on the map is an approximate
point selected by the user and does not represent
an authoritative property location.

This map complies with FEMA's standards for the use of
digital flood maps if it is not void as described below.
The basemap shown complies with FEMA's basemap
accuracy standards

The flood hazard information is derived directly from the
authoritative NFHL web services provided by FEMA. This map
was exported on 5/2/2025 at 2:04 PM and does not

reflect changes or amendments subsequent to this date and
time. The NFHL and effective information may change or
become superseded by new data over time.

This map image is void if the one or more of the following map